

019835

F.C.J.GRUM AEX JOINT VENTURE
Box 460 FARO Y.T.
Y0B 1K0

JULY 23 1975

MD Rowsell
Kerr Addison Mines Ltd.
P.O. Box 91,
Commerce Court West, Toronto M5L 1C7

Dear Sir,

We are sending similar samples of split diamond drill core to Lakefield Research Labs and Noranda Mines Ltd. The samples are packed in 5 gallon steel pails. The sample to Noranda consists of four pails designated A-1 to A-4 and containing in total 366.1 lbs. of split core with an approximate Pb-Zn grade of 12.4%. The sample to Lakefield consists of four pails B-1 to B-4 containing in total 354.6 lbs of split core with an approximate Pb-Zn grade of 12.6%.

Each of the samples consists of several components. The B-1, B-2, B-4 components are similar to the A-1, A-2, A-4 components. The B-3-1, B-3-2, B-3-3 are identical to the A-3-1, A-3-2, A-3-3 being made by splitting $\frac{1}{2}$ split core into quarters. A summary of the samples and a detailed list of samples and assay is enclosed with this letter. The samples were in the main calculated by Fred Chow but were collected and slightly modified by myself.

Yours truly
Jim Paxton

SUMMARY OF MET. SAMPLES

PAIL	SAMPLE	RECOVERED FT. of CORE		ESTIMATED WEIGHT	Pb-Zn GRADE	PbZn x POUNDS
		1/2 Split	1/4 Split			
A-1	A-1	72.5		90.6	13.8	1250
A-2	A-2	94.7		118.4	9.0	1067
A-3	* A-3-1		34.2	$\frac{37.6}{2} = 18.8$	6.5	122
	* A-3-2		41.9	$\frac{50.2}{2} = 25.1$	8.6	216
	* A-3-3		31.5	$\frac{41.0}{2} = 20.5$	12.5	256
A-4	A-4	61.8		92.7	17.7	1640
				366.1 lbs		4551
SAMPLE	(A) sent to NORANDA	- TOTAL		AV. GRADE =	$\frac{4551}{366.1} = 12.4\%$	
B-1	B-1	79.8		99.7	13.7	1365
B-2	B-2	75.6		94.5	8.5	804
B-3	* B-3-1		34.2	$\frac{37.6}{2} = 18.8$	6.5	122
	* B-3-2		41.9	$\frac{50.2}{2} = 25.1$	8.6	216
	* B-3-3		31.5	$\frac{41.0}{2} = 20.5$	12.5	256
B-4	B-4	64.0		96.0	17.8	1710
				354.6 lbs		4473

SAMPLE (B) sent to Lakefield - Total Av. Grade = $\frac{4473}{354.6} = 12.6\%$

* Identical 1/4 split core samples